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30.000 MHz 1.000 GHz 1.000 MHz 960.97701 MHz -44.91 dBm -31.91 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.66936 GHz -45.94 dem -32.94 d&
1.520 GHz 3.000 GHz 1.000 MHz 2.66261 GHz -43.83 dBm -30.83 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99442 GHz -40.03 dBm -27.03 d&
9.000 GHz 12.000 GHz 1.000 MHz 12.87377 GHz -29.72 dem -26.72 d&
13.000 GHz 19.500 GHz 1.000 MHz 15.89003 GHz -37.54 dBm -24.54 dB
L JU J [ L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051228D

FR1 n2/20MHz / DFT-S OFDM / BPSK

Lowest Channel / 1IRBO

Middle Channel / 1IRBO

Date: 31,JUL.2020 06:56 44

Spectr = spectrum L
Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.50 dB Mode Auto Swasp
SGL Count 100,100 SGL Count 100100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALim Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -44.79 dBm -31.79 d& 30.000 MHz 1.000 GHz 1.000 MHz 864,51024 MHz -44.91 dém -31.01 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.6701% GHz -45.97 dem -32.97 de 1.000 GHz 1.840 GHz 1.000 MHz 1.66810 GHz -45.97 dam -32.97 de
1.920 GHz 3.000 GHz 1.000 MHz 2.68133 GHz -44.16 dBm -31.16 dB 1.820 GHz 3.000 GHz 1.000 MHz 2.65182 GHz -43.91 dBm -30.91 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.97592 GHz -40.12 dBm -27.12 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99692 GHz -40.17 dBm -27.17 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.85477 GHz -29.53 dem -26.53 d& 9.000 GHz 13.000 GHz 1.000 MHz 11.92038 GHz -39.75 deém -26.75 d&
13.000 GHz 19.500 GHz 1.000 MHz 19.35326 GHz -37.46 dBm -24.45 dB 13.000 GHz 15.500 GHz 1.000 MHz 17.04244 GHz -37.30 dBm -24.30 dB
- —_— - —_—
L JL J L JL J
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Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 974.55022 MHz -44.31 dBm -31.31 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.68405 GHz -45.91 dem -32,91 d&
1.520 GHz 3.000 GHz 1.000 MHz 2.714B0 GHz -44.01 dBm -31.01 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98642 GHz -40.09 dBm -27.09 d&
9.000 GHz 12.000 GHz 1.000 MHz 12.87627 GHz -29.59 dem -26.59 d&
13.000 GHz 19.500 GHz 1.000 MHz 17.03544 GHz -37.40 dBm -24.40 dB
L JU J [ L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051228D

FR1 n2 /20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRBO

Middle Channel / 1IRBO

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp

Ref Level 0.00 dBém
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Offset 14 .50 dg Mode Auto Swesp
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 930.52204 MHz -45.01 dBm -32,01 dB 30,000 MHz 1,000 GHz 1.000 MHz 945,94953 MHz -44.,81 dBm -31.81 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.64249 GHz -45.77 dBm -32.77 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.51445 GHz -45.94 dBm -32.84 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.68241 GHz -44,19 dBm -31.19 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.77561 GHz -44,27 dBm -31.27 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99542 GHz -39.95 dbm -26.95 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99392 GHz -40.22 dBm -27.22 db
9.000 GHz 13.000 GHz 1.000 MHz 12.84427 GHz -39.51 dBm -26.51 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.83827 GHz -39.58 dBm -26.58 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.04094 GHz -37.50 dBm -24,50 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.41991 GHz -37.34 dém -24,34 d&
—_— —_—
)i 2 )i 2

Highest Channel / 1RBO

spectum ]

Ref Level 0.00 dBm Offset 14,50 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
10 ddRE—SPLRIOUS | INE_ABS PARS
— e
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 928.01348 MHz -44,93 dBm -31.93 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.66390 GHz -45.63 dBm -32.63 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.82780 GHz -44,25 dBm -31,25 dB
3.000 GHz 5.000 GHz 1.000 MHz 695742 GHz -40.06 dBm -27.06 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.83827 GHz -39.57 dBm -26.57 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.03794 GHz -37.231 dBm -24.31 dB
il
{ N J v

Date: 31.JUL.2020 07.05.05

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

Page Number 1 A71 of A438
Report Issued Date : Aug. 24, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051228D

FR1 n2 / 20MHz / DFT-S OFDM / 16QAM

Lowest Channel / 1IRBO

Middle Channel / 1IRBO

Date: 31,JUL.2020 06:58.03

Spectr = spectrum
Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.50 dB Mode Auto Swasp
SGL Count 100,100 SGL Count 100100
@1 AvgPwr @1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALim Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 937.15392 MHz -44.91 dBm -31.01 d& 30.000 MHz 1.000 GHz 1.000 MHz 594,08046 MHz -44.92 dém -31.02 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.67565 GHz -45.89 dem -32.8% d& 1.000 GHz 1.840 GHz 1.000 MHz 1.67691 GHz -45.72 dam -32.72 dg
1.920 GHz 3.000 GHz 1.000 MHz 2.65685 GHz -44.28 dBm -31.28 d8 1.820 GHz 3.000 GHz 1.000 MHz 2.67881 GHz -44.09 dBm -31.08 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -39.99 dbm -26.99 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99642 GHz -40.29 dBm -27.29 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.21877 GHz -29.58 dem -26.58 d& 9.000 GHz 13.000 GHz 1.000 MHz 11.92438 GHz -39.43 deém -26.48 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.04344 GHz -37.29 dBm -24.25 dB 13.000 GHz 15.500 GHz 1.000 MHz 17.03854 GHz -37.42 dBm -24.42 dB
- —_— - —_—
L JL J L JL J

Date: 31.JUL.2020 07.02:15

Highest Channel / 1RBO
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Date: 31,JUL.2020 07.05.46

sctr L
Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Sweep
SGL Count 100,100
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-80 dBm
-90 dBm
Start 30.0 MHz 20006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 732.17141 MHz -44.83 dBm -31.83 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.65382 GHz -45.71 dem -32.71 dB
1.520 GHz 3.000 GHz 1.000 MHz 2.64534 GHz -44.30 dBm -31.30 dB
3.000 GHz 9.000 GHz 1.000 MHz £.99202 GHz -40.12 dBm -27.12 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.83927 GHz -29.56 dem -26.56 d&
13.000 GHz 19.500 GHz 1.000 MHz 15.90553 GHz -37.38 dBm -24.38 dB
[| gt
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051228D

FR1 n2 / 20MHz / DFT-S OFDM / 64QAM

Lowest Channel / 1IRBO

Middle Channel / 1IRBO

Date: 31,JUL.2020 06:58.45

Spectr = spectrum
Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.50 dB Mode Auto Swasp
SGL Count 100,100 SGL Count 100100
@1 AvgPwr @1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALim Range Low Range Up RBW Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 907.65367 MHz ~44.94 dBm -31.04 d& 30.000 MHz 1.000 GHz 1.000 MHz 903.77561 MHz -45.00 dém -32.00 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.6424% GHz -45.87 dém -32.87 d& 1.000 GHz 1.840 GHz 1.000 MHz 1.81376 GHz -45.87 dam -32.87 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.82492 GHz -44.17 dBm -31.17 d8 1.820 GHz 3.000 GHz 1.000 MHz 2.63922 GHz -44.24 dBm -31.24 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -40.25 dBm -27.25 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99842 GHz -40.04 dBm -27.04 d&
9.000 GHz 12.000 GHz 1.000 MHz 12.29233 GHz -29.53 dem -26.53 d& 9.000 GHz 13.000 GHz 1.000 MHz 11.91789 GHz -39.55 deém -26.55 d&
13.000 GHz 19.500 GHz 1.000 MHz 15.90853 GHz -37.42 dBm -24.42 dB 13.000 GHz 15.500 GHz 1.000 MHz 15.46975 GHz -37.35 dBm -24.35 dB
- —_— - —_—
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Date: 31,JUL.2020 07.06.26
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Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 849.96752 MHz -45.03 dém -32.03 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.63871 GHz -46.04 dem -32.04 d&
1.520 GHz 3.000 GHz 1.000 MHz 2.67809 GHz -44.13 dém -31.13 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -39.97 dém -26.97 d&
9.000 GHz 12.000 GHz 1.000 MHz 11.93338 GHz -29.64 dem -26.64 d&
13.000 GHz 19.500 GHz 1.000 MHz 16.63947 GHz -37.41 dém -24.41 dB
L JU J [ L
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SPORTON LAB.
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Report No. : FG051228D

FR1 n2 / 20MHz / DFT-S OFDM / 256QAM

Lowest Channel / 1IRBO

Middle Channel / 1IRBO

Date: 31,JUL.2020 06:59.29

Spectr = spectrum L
Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.50 dB Mode Auto Swasp
SGL Count 100,100 SGL Count 100100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALim Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz £68.38831 MHz -44.99 dBm -31.09 d& 30.000 MHz 1.000 GHz 1.000 MHz 826,21439 MHz -44.88 dém -31.88 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.64963 GHz -46.05 dem -33.05 d& 1.000 GHz 1.840 GHz 1.000 MHz 1.50522 GHz -45.82 dam -32.82 dg
1.920 GHz 3.000 GHz 1.000 MHz 2.78857 GHz -44.34 dBm -31.34 d& 1.820 GHz 3.000 GHz 1.000 MHz 2.66153 GHz -44.18 dém -31.18 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99802 GHz -40.00 dBm -27.09 d& 3.000 GHz 9.000 GHz 1.000 MHz 6.98242 GHz -39.95 dim -26.95 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.85177 GHz -29.66 dem -26.66 d& 9.000 GHz 13.000 GHz 1.000 MHz 11.95838 GHz -39.60 deém -26.60 de
13.000 GHz 19.500 GHz 1.000 MHz 16.62557 GHz -37.49 dBm -24.45 dB 13.000 GHz 15.500 GHz 1.000 MHz 15.92552 GHz -37.45 dBm -24.45 dB
— —_— - —_—
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Highest Channel / 1RBO

Date: 31,JUL.2020 07.07.08
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Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit iheuk PARS
_10 ddRE—SPURIOUS | INF_ARS PAES
| SPURIOUS_
-20 der
-30 der
o A
-40d . i PR -~ g
,thrln povd o
S0 dfm
&0d
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 20006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 743.32084 MHz -44.95 dBm -31.95 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.51067 GHz -45.88 dem -32.88 d&
1.520 GHz 3.000 GHz 1.000 MHz 2.62483 GHz -44.13 dBm -31.13 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.97142 GHz -40.02 dBm -27.02 d&
9.000 GHz 12.000 GHz 1.000 MHz 12.82227 GHz -29.60 dem -26.60 d&
13.000 GHz 19.500 GHz 1.000 MHz 17.05444 GHz -37.48 dBm -24.48 dB
L JU J [ L
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Report No. : FG051228D

Frequency Stability

Test Conditions FR1 n2 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0009
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0020 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0004
20 Battery End Point 0.0009

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report

Report No. : FG051228D

5G NR n5

Peak-to-Average Ratio

Mode FR1 n5/20MHz / DFT-S OFDM
Mod. P1/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Lowest CH 4.99 5.22 6.38 6.72
Middle CH 5.04 5.30 6.41 6.87 PASS
Highest CH 5.10 5.65 6.58 7.01
Mode FR1 n5/20MHz / DFT-S OFDM
Mod. 256QAM - - - Limit: 13dB
RB Size Full RB - - - Result
Lowest CH 7.19 - - -
Middle CH 7.33 - - - PASS
Highest CH 7.48 - - -
Mode FR1 n5/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size 1 RBO 1 RBO 1 RBO 1 RBO Result
Lowest CH 5.16 4.96 5.88 6.67
Middle CH 5.88 5.51 6.52 7.39 PASS
Highest CH 5.22 4.84 5.91 6.78
Mode FR1 n5/20MHz / DFT-S OFDM
Mod. 256QAM - - - Limit: 13dB
RB Size 1 RBO - - - Result
Lowest CH 8.29 - - -
Middle CH 8.55 - - - PASS
Highest CH 7.57 - - -
Sporton International (Kunshan) Inc. Page Number 1 A76 of A438
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FR1 n5/20MHz / DFT-S OFDM
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26dB Bandwidth

TEL : +86-512-57900158
FAX: +86-512-57900958
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Mode FR1 n5: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. P1/2 BPSK P1/2 BPSK P1/2 BPSK P1/2 BPSK
Lowest CH 4.99 9.83 14.36 20.38
Middle CH 5.02 9.89 14.27 20.42
Highest CH 5.06 9.87 14.27 20.14
Mode FR1 n5: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 5.08 4.98 9.65 9.73 14.15 14.57 20.10 20.10
Middle CH 5.09 5.06 9.69 9.87 14.24 14.24 20.10 20.18
Highest CH 5.02 5.18 9.63 9.85 14.33 14.21 20.10 20.02
Mode FR1 n5: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 256QAM 64QAM 256QAM 640QAM 256QAM 64QAM 256QAM
Lowest CH 4.96 5.04 10.05 9.81 14.21 14.45 20.02 20.10
Middle CH 5.07 5.23 9.85 9.71 14.24 14.30 20.14 20.10
Highest CH 511 5.15 9.69 9.97 14.51 14.27 20.10 20.14
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 825.901 MHz 13.41 dBm nd@ down 4.955 MHz M1 1 B27.739 MHz 10.91 dBm nd@ down 5.035 MHZ
TL 1 824.072 MHz -12.47 dbm ndd 26.00 dB TL L £24.002 MHz -15.03 dbm n 26.00 dB
T2 1 829.027 MHz -12.67 dém Q factor 166.7 T2 1 B29.037 MHz -15.26 dam Q factor 164.4
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 835.871 MHz 13.61 dBm nd@ down 5.065 MHz M1 B35.111 MHz 11.01 dBm nd@ down 5.225 MHZ
T 1 834.012 MHz -12.27 dbm nd8 26.00 dB TL L 33,933 MHz -15.15 dBm nd8 26.00 dB
T2 1 839.077 MHz -12.55 dam Q factor 165.0 T2 1 B39.157 MHz -15.06 d8m Q factor 159.8
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 845.451 MHz 12.76 dBm nd@ down 5.105 MHz M1 1 B45.101 MHz 10.03 dBm nd@ down 5,145 MHZ
T 1 844.002 MHz -13.19 dam nd8 26.00 dB TL L £843.943 MHz -16.06 dBm n 26,00 d8
T2 1 845.107 MHz -13.24 dBm Q factor 165.6 T2 1 B49.0B7 MHz -15.91 dém Q factor 164.3
L U J wa L ) L]

Date: 29.JUN 2020 22.35:29

Date: 29.JUN.2020 22.26.02

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

Page Number
Report Issued Date
Report Version

: A86 of A438
1 Aug. 24, 2020
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051228D

FR1 n5/10MHz / DFT-S OFDM
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 B31.078 MHz 16.21 dBm nd@ down 9.83 MHZ
T1 L £23.865 MHz -10.02 dBm nd8 26,00 d8
T2 1 B33.695 MHz -10.17 dém Q factor 84.5
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